

TEST REPORT

Report No. : CH:TX:6420035051


SAMPLE NOT DRAWN BY SGS INDIA PRIVATE LTD.

SAMPLE SUBMITTED AND IDENTIFIED BY SUPPLIER AS :

SUBMITTED BY	LALUMAL SONS				
ADDRESS	SANGHVI PLAZA,(OLD NO.56) NEW NO.50/13,, JERMAH ROAD, VEPERY,				
CITY	CHENNAI-600 007				
COUNTRY	INDIA				
PRODUCT DESCRIPTION	ACCESSORIES				
REF.	600 mm EYELETS (ANTIQUE)				
SAMPLE RECD ON	30/09/2006	TEST START DATE	30/09/2006	TEST END DATE	04/10/2006

TEST(S) REQUIRED NICKEL QUALITATIVE ANALYSIS (SPOT TEST)

per pro SGS India Private Ltd.


Authorised Signatory

TEST REPORT

Report No. : CH:TX:6420035051

DATE : 04/10/2006

RESULTS

NICKEL QUALITATIVE ANALYSIS (SPOT TEST)

EN 12471

Absent

**** End of Report ****